3/16/2020 LX895Q-Al.jpg

ITEM:L X 8950 ASSEMEBLY INSTRLUMCTION

ASSEMBLY INSTRUCTION
PARTS IDEN TIFICATION

#: HEAD BOARD 1PC B: FOOT BOWRD 1PC C: SIDE RAILS <PCS

D: OUBLE PLASTIC CAP 10 PCS | E: SINGLE PLASTIC CAP 20PCS E: SLAT 20PCS

& T

G: LONG ODNMNECTION WOOD [H: eFNTFR SHIDPORT BAR IS | I: THE (MNNFCTION B ATE 1PO

;/ == ST

i THE OONNECTION PLATE 2PCS| K: LONG SUPPCRT LEG 3PCS L: FOOT 4PCE

o i

M: SHORT OONNECTION WOOD | N: LONG SLAT 2PCS 7: SHORT SUPPORT LEG 2PCS
4PCS &
* E

HARDWARE IDENTIFICATION

o SPRING WASHER o OWESHER 45 By 2 DOLT 5/16™ L02mm| R: BOLT 5/16*4 5mm
48 P 4 PC= 24 PCs
c: BOLT&f16* Jomm T: BOLT 5/16*=12MM Lk NUT 12D Vo ALLEN KEY
16 RS 4 pCs M5*40*1 D0 1PC
Vi WRENCH 1PC XAl BENEKES 1PC Yo BCHEW 4PCS

PAGE 1 OF 2

https://mail.google.com/mail/u/0/#inbox/KtbxLzflgVMgBfNGKFhVkLxFhljsthMVqB?projector=1&messagePartld=0.3



